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TEXTILE TESTING

CERTIFIED BEAUTY TESTING GERT. #3133.01

° %
For the Account of: Carnegie Fabrics LLG
110 Narth Centre Avenue

Rockville Gantre, NY 11570

Raport Number; 17-002277
Reviglon Mumber:1
Date Order Recelved: 07/18/2017

Clant's Identification: Bio-Xore!

CERTIFICATE OF TESTING

TEST PERFORMED: Califaria Technical Bulletin 117: June 2013 — Requirements, Test Procedure and Apparatus for

Testing the Smolder Resistance of Materlals Usad in Upholstarad Furniture — Cover Fabric Test

TEST RESULTS
Spachnan Char Length {in)  Extinouished in 45
Minutes
" Initiel Test 1 0.5 Yes
0.6 Yes
3 0.6 Yeg
MOTES
Test Conditions: 70 £5°F, 50 £5% Relative Humidity
ACCEPTANCE CRITERIA

A material is considered to pass or fall bazed on the foltowing criteria;

1.  Asingls mack-up lest specimen fails to meat the requirements of this testprocedura if any of tha following criteria aceurs:

& The mock-up tast specimen continues to smolder afler the 45 minute test duration
b, - A verticai char langth of mare than 1.8 inches (45mm) devslops on the cover fabric
G. The mock-up test specimen fransitions to apen flaming

2. The cover fabric passas the test if thres inittal mock-up specimens pass the test, i.e. the ciparsttas burn their full length and are

ne fonger smoldaring
If more than ohs initlal specimen fails, tha cover fabric fails the test .
If any one of the thres initial specimens fails, rapaat the test an additional three specimearns

bl

5. If all three sdditioral specimens pase the test, the cover fabric passes the test. If any ona of the additfonal three SpPeGIMAns

.falls, the cover fabric fails the test

CONGLUSION Based an the above Results and Acceptance Criteria, the itam tested is:
(& Pass

0 Fail

CERTIFICATION | cerify that the above resulte ware abtalnei after testing epecimen In accordance with the precadures and equipment

speciiied by the standarnd stated above.

Authorized Signature
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